
2019 MY Parts Catalogue



Issue Rev01

Page Description

1 - 2 Exterior

3 Helm

4 - 5 Engine Bay

6 PPS Bracket

7 Pump Assembly

8-9 Optional Extras

10-11 BRP Rotax Drive Line 903  PARTS 

12 BRP Rotax 903 SERVICE PARTS 

Contents                                                                                                   

Standard White Gel Coat – Scott Bader - 65PA, unless specified



Position Part No Description
1 01-0072 Wrist Strap Grey/Black (Polyester webbing)
- 01-0930 Webbing Bridge 2013 ref TJ2013MY
- 01-2000 Minijet Exhaust Can RD496 Rev 2
2 01-2002 280MJ Upholstery
A 02-1073 MiniJet Drivers Seat Cushion
B 02-1074 MiniJet Helm Cushion
C 02-1075 MiniJet Forward Seat Cushion
- 03-0510 Minijet Anchor Strap Rev A
3 08-0400 CE Plate 280MJ
- 08-0401 280MJ Warning Label. Rev 2
- 01-0032 Louvre Vent ref 47515
- 04-0401 Elbow Connector 3" Vent ref 54389
- 08-0406 Owners Handbook (Minijet)
- 10-0019 Polythene Bag 2100mm x 5500mm x 500gm
- 10-0230 Williams PVC Document Wallet
4 01-2001-2018 280MJ Hypalon Tube
5 07-0023 Perko Filler ref 541-DPG-CHR
- 07-0050 Laser Plate 140x16x2mm ref X05737 Rev 2

1

2

3 4

5

Exterior 1

2C
2B

2A



Position Part No Description
1 01-2016 280MJ SeaDek (set) Rev 1
2 01-2045 280MJ Trim Tabs (Pair) rev 4 – Fitted from ECN 033 (WI.99)

2* 6 x 20-0227 Include – M8 x 35 Hex Head
2* 6 x 21-0104 Include – M8 Flat Washer
3 04-0400 280MJ Drain Bung & Socket ref 18.836.00 & 18.533.00

4a 22-0141 M8 Hex Cap Nut A4
4b 05-0405 M8 U Bolt 39.125.02
4c 05-0400 280MJ M8 Eye Nut A4 DIN 582 (Female)
- 02-0255 Leafield inflation adaptor 1008002 Rev 1
5 08-0305 Rotax Power Label
6 04-0400 Foot-well drain bung (includes drain)
7 09-0008 Engine Hatch Seal DX79

1

2

3

4 a/b/c

5

Exterior 2

6

7



Position Part No Description

- 01-0038 Floating Key Ring (Power Down) with S/Steel ring ref 
153958

1 06-0701-2019 280MJ Gauge Cluster 0461578 (50HP)

2 06-0705
280MJ Bilge Blower Push Button BT5LEDSW-BF/WJT 
(Resettable BLUE LED)

2 99-0980 Minijet Cluster Update Kit (includes trim tabs-WI.99/100)

3 06-0702
280MJ Stop Start Push Button BT15LEDSW-MR/WJT 
(Momentary RED LED)

4 07-0035 Plastic Coiled Lanyard ref 9207
5 07-0512 TFX Throttle/Shift Control CH2305-P ref Q017816 Rev B
6 08-0402 Minijet Helm Inlay
7 01-2026 Gussi Steering Wheel complete with Hub
8 06-0460 Sportjet Ignition Switch 95060-07
9 06-0020 Tether Switch ref 7050-16 inc nut
- 07-0036 Console rubber catch ref C7-10-B

10 01-2018 280MJ Cluster Bezel Iss 3
- 07-0504 280MJ 90 Deg Bezel Kit ref SB39526P

11 08-0401 280MJ Warning Label. Rev 2
12 07-0503 280MJ Mini Rack Helm (SH5210)

1

2

3

4

5

6

7

8

9

10

Helm 3

11

12



Engine Bay 4

Position Part No Description
1 01-2014 - EPA 280MJ Fuel Tank - EPA USA
2 01-2014 280MJ Fuel Tank
3 01-2021 280MJ Battery Bracket Rev 2
4 01-2022 280MJ Heat Exchanger Bracket Rev 2
5 07-0539 Gas Strut Bracket Minijet 10mm Ball ref SSFB10
5 01-3070 Backplate, Gas Strut Mount Lower, 280MJ rev 2
6 03-0015 Fuel Filler pipe 1.5 ref 0759040”
7 03-0460 460 Throttle Cable Hilex
8 03-0500 Reverse Cable BRP ref 461462
- 03-0501 280MJ Mini-Rack Cable  SSC14768
- 03-0503 280MJ Formed Hose (Exhaust Can to Outlet) Rev 1
- 03-0507 1/4" SAE 30R7 Fuel Hose ref 0790046

-
03-0508

Clear Polyurethane Tubing 11.6mm I/D with 1.6mm Wall 
(Unreinforced)

- 03-0509 25mm I/D 90 Degree Heater Hose Elbow
9 05-0012 Fuel tank Strap 20” T1”

1&2

3

45

6

7

8

9

10

11
12 14

14

5



Engine Bay 5

- 05-0013 Exhaust Strap 9” T1
- 06-0521 Sportjet Isolator Relay ref: Tyco V23132-A2001-B200

10 06-0700 280MJ Fuel Pump (Long) BRP ref 460674
- 05-0027 S Hook HO1050 75 x 4mm (B275's) S/Steel
- 05-0028 S Hook for rubber strap small M4 x 40 316 A4 (S/Steel)
- 05-0127 Hi Grip clip 12 HGS12BP
- 05-0150 Hatch Hinge cast ref 66240-1 Q039106P
- 05-0401 280MJ Engine Shim ref 0461461

11 06-0007 Battery 12V 20ah Energy XR600 12v 20ah
12 06-0010 Battery Terminal Cover red ref 713808
- 06-0703 280MJ Wiring Harness Complete
- 07-0030 Gas Strut Base Brackets ref Q042411
- 07-0150 Bilge Blower Rule 140
- 07-0503 280MJ Mini Rack Helm (SH5210)
5 07-0513 280MJ Gas Strut 8-18-150-390-MB-MBV-450N (3035BBV-450N)

5* 07-0030 Gas Strut Base Brackets ref Q042411 – Fitted to helm console
14 09-0008 Hatch seal ref DX79
- 99-0925 Auto Fire Extinguisher ref Stat X G30T
- 01-2015 280MJ Exhaust Support (front) rev 2
- 03-0026 19mm Clear PVC Hose footwell ref 510319
- 03-0030 Goodyear 5/8 black rubber hose (fuel)
- 03-0282 Pod Trim T/Fast WHITE with plastic insert.
- 03-0461 19mm Goodyear Blue Hi-Miler Hose 0789020
- 03-0467 PVC Hose 1/4" I/D  0101020
- 04-0062 1/2 BSPT - 3/4” Hosetail ref: 1-76013”
- 07-0448 ICV In Fill Pipe Perko 0635000
- 23-0017 Hi Grip Clip 25 HGS25BP
- 23-0021 Hi Grip Clip 55 ref HGS55BP
- 23-0023 Hi Torque Clip 80 ref HTM80P
- 23-0025 Hi Torque clip 100 ref HTM100P
- 23-0032 Hi-Grip 35mm
- 24-0051 M6 Screw Fix Cable Tie Cradle 2319867
- 03-0102 Exhaust Hose 75mm ref 412576

15 07-0036 Console rubber catch



Position Part Number Description
1 00-1001 MJ Multi Bracket Assy (WI.84) Complete Assembly-Includes 12 items below
2 01-0195 Towing Valve Bracket Rev 4
3 01-2025 280MJ Bracket - Volt REg PPS ECU  (RD731) Rev 4
4 01-2033 Minijet Reducer Arm rev 3
5 04-0060 Ball Valve PN50 1/2 BSP ref: 1-75210”
6 04-0402 Brass 90 Deg Connector 1/2" BSP - 20mm Hosetail ref 1-72101
7 05-0306 M3 Rod End Long RC4WD
8 06-0548 Maplin Key Switch CJ98G
9 07-0456 PPS Spring E8801550

10 07-0467 Sintered Plain Bearings AM101516
11 08-0087 Towing Valve Position Label Rev 2
12 08-0407 Minijet Power Limit Swtch label.
13 24-0084 Cable Tie Mounts Black FTH-37-01BK

2

3

4

5

6

8

9

13

11

12

1

PPS Bracket 6



Position Part No Description

1 01-2031 MJ Exhaust Extension 57mm O/D RD750
2 01-2032 Minijet Syphon Hosetail Rev 1
3 01-2035 Minijet Lever Reverse Gate RD773 rev 1
4 07-0511 Minijet Jet Pump Assy 60HP 0480047-00
5 04-0302 Sportjet Flush Fitting EDA-05-07
- 07-0510 Rod End M6 Minijet (SS316)
- 21-0204 Washer I/D8 - 5 x OD14 x 7-25 THK A4 Rev 3
6 03-0501 280MJ Mini-Rack Cable  SSC14768

6* 01-3270 Shroud, Steering Cable 
7 02-1117 Minijet Bucket Cable Rod End (Painted) 

Pump Assembly 7

1 2

4 (Whole Pump Assembly)

5

3

6

7



Item Part No Description

1 99-0931
Bathing Ladder (Retractable) Minijet ref WIL05280 
(Complete with fixing kit)

2 01-1701 Quick Release Hub (B&G) 2016
3 99-0932 Minijet Stowage Bag (Pair 1 x Port/1 x Starboard)
- 8x20-0063 No6 x 3/8 Pozi CSK A4 Screws
- 8x05-0260 Female ‘stay put’ poppers.
4 99-0935 Watersport Bridle ref 210207001
5 99-1000-59 280 MJ Grey Weathermax Cover
6 99-0926 Minijet Chocks inc sockets.
7 99-0023 Tie Downs MJ280/285TJ/325TJ
8 99-0929 Minijet Lifting Strops
9 99-0061 Over Straps 280MJ/285TJ/325TJ

10 99-0480 Towing Straps (inc fixing) for customer fitment.
11 99-0037-MJ Accumate 6/12V with mounting bracket. (ACC EU)
12 99-0024-MJ High Speed Auto Electric inflator Bravo
13

11 99-0933 Minijet Navigation Lights ref 766 (inc fixings)
Include 01-2040 Spacer, Nav Light, MJ
Include 20-0353 x 2 M5 x 65mm Pozi Pan A4 M/S
Include 21-0090 x 2 M5 Penny Washer A4
Include 22-0097 x 2 M5 Nylock Nut A4

12 TBC Davit Lift Frame

Optional Extras 8

Towing Kit-Complete Installation Kit

Position Part No Description
10 99-0480 Towing Straps (inc fixing) for customer fitment.
-- 05-0195 x 2 Pad Eye (small) ref 2054744
-- 07-0515 x 2 Backing Plate, Small Pad Eye, Polished
-- 20-0123 x 6 M6 x 16 CSK Pozi M/S Screw
-- 22-0115 x 6 M6 Dome Nut A4



Bathing Ladder-Complete Installation Kit

Position Part No Description

1 99-0931
Bathing Ladder (Retractable) Minijet ref WIL05280 
(Complete with fixing kit)

-- 20-0227 x 4 M8 x 35mm A4 Bolt
-- 22-0141 x 4 M8 Hex Cap Nut A4
-- 20-0078 x 1 M5 x 35 Pozi Pan M/S A4
-- 21-0102 x 2 M5 Flat washer A4
-- 22-0144 x 1 M5 Dome Nut A4
-- 09-0016 x 1 Bathing Ladder vinyl label 105mm x 40mm
-- 21-0164 x 1 M5 Washer 20mm O/D A4

Optional Extras 9



Position Part Number Description – All Models
30&10 02-1031 Carbon Ring (0460208) & Floating Ring (0460210)

20 02-1030 Drive Shaft Bellows (0460209)
50 02-1092 Plug (0461392)
70 0460345 Clamp (0460345)
80 02-1093 Crimp Clamp (0461511)
40 02-1072 C Clip (0460215)
60 02-1033 O-Ring (0460335)
90 07-0514 Driveshaft (0461491)
-- 00-1014 MJ Driveshaft Bellows Kit 903 ref 0461893-00 (Includes all above)

BRP Rotax Drive Line 903  PARTS  10



BRP Rotax Drive Line 903  PARTS  11

Position Part Number Description – All Models
15 02-1094 Housing Wear Ring ref 0461561 (267000883)
10 01-2037 MJ Intake Grate 0461234-00

120 02-1110 Impeller, Minijet ref 0461275/267000584
20 01-2036 MJ Ride Plate 0461230-00
1 99-0036 Impeller wrench key 
2 02-1162 Reverse Gate ref 0461299 (268000204)

1

2



BRP Rotax 903 SERVICE PARTS  12

Item Part Number Description – All Models
1 02-1052 Fuel Pump 0460651 or 275500831

2 02-1057 Crank Shaft Position Sensor 0460685 or 420966570

3 02-1065 Exhaust temperature sensors ref 0460317-00

4 02-1083 Spark Plug 0461716

5 02-1080 Oil Filter 0461603

- 02-1081 O Ring (Oil Filter) 0461604

6 02-1064 Fuel Filter (Paper Membrane) ref 270600113

7 07-0501 280MJ Heat Exchanger Alfa Laval (CB10-14H) 0461530-00

8 07-0511 Minijet Jet Pump Assy Complete 0480047-00

9 10-0251 Triple Guard Grease ref 296000329

10 10-0274 XPS Synthetic Grease 293550010

11 02-1082 Coil Stick 0461714

12 02-1084 Anode 0461805

13 02-1085 PPS Sensor 0460305

14 02-1086 O2 Sensor kit 0461576 (Includes Sensor & Oring)

15 02-1087 Pressure Temp Sensor 0461634

16 02-1088 Injector 0461635

17 02-1089 Cam Shaft Sensor 0461712

18 02-1108 Starter Relay ref 0460813

19 02-1040 Rotax Diagnostic Tool 529036353

- 02-1041 Rotax Diagnostic Tool 710000851

20

21


	Slide Number 1
	Slide Number 2
	Slide Number 3
	Slide Number 4
	Slide Number 5
	Slide Number 6
	Slide Number 7
	Slide Number 8
	Slide Number 9
	Slide Number 10
	Slide Number 11
	Slide Number 12
	Slide Number 13
	Slide Number 14

